ya MK3 Tractor Adapter
g /Q Kit Parts Only

_______ JI________ @ /;§] r’é‘h @,:z(@
bs - A |

MULCH PLUG
ADAPTER KIT

xiﬂ —3)
g @&
-

jE Edition A
Parts List No. 366020200 A

Deck Part No. 20100029
Mulch Kit & MK3 Tractor Adapter Kit
June 2014



1 327401200 OBSOLETE

2 327400900 OBSOLETE

3 40503607 BEARING HOUSING ASSY SHORT SHAFT

4 16869001 NEW PART NO: 16869002 BLADE

5 16869201 NEW PART NO: 16869202 R/H BLADE 15”

6 08819901 OBSOLETE

7 14868900 RUBBER FLAP (T/AXLE DEFLECTOR)

8 541113000 SWEEPER & COMBI DECK FLAP STRIP

9 20869502 5"INTERNAL PULLEY/KEYWAY

10 30831500 DECK BEARING HOUSING SLINGER 2005

11 541039100 OBSOLETE

12 22869900 NEW PART NO: 22869901 BELT

13 16869102 BLADE

14 40503507 DECK BEARING HOUSING ASSY LONG SHAFT
15 358098300 OBSOLETE

16 183004200 | TR D 98 IDLER PULLEY SPACER

17 18831602 NEW PART NO: 18831600 SPACER JOCKEY WHEEL
18 10811600 BEARING (PTO HOUSING)

19 209044601 OBSOLETE

20 31351101 NEW PART NO: 31351100 SWEEPER JOCKEY CAP
21 20811500 PTO JOCKEY PULLEY (CAPITOL)

22 183853800 UNIVERSAL JOCKEY PIVOT SPACER

23 301123800 | JOGGLED BELT RETAINING PULLEY BRACKET
24 183530500 36",38",42"HGM DECK DRIVE PULLEY

25 20870202 7" DECK DRIVE PULLEY

26 7320 ANTI SCALP WHEEL

27 32731000 BELT TENSION PLATE 96

28 179550400 OBSOLETE

29 088003700 | WASHER - M8 X 21X 1.6

30 12860100 RIVET 4.8 X 16MM ALLOY POP 1031-4816

31 09853401 KEY-1/4SQ X 1 1/4 AMERICAN SPEC ROUNDED
32 04920100 M8 NYLOC NUT

33 07847600 CIRCLIP 40MM

34 52936700 OILITE BUSH - 5/80D X 1/2ID X 1/2LONG

35 27111200 DECK PAN TAB WASHER

36 088003800 M8 INTERNALLY SERRATED SHAKEPROOF WASHER
37 02825900 BOLT, M8 X 20MM

38 02886000 M10 X 30 S/SCREW BZP

39 028662600 BOLT M8 X 55

40 018000600 BOLT M8 X 60MM




41 018001700 NEW PART NO: 018003200 ZINC PLATE BOLT
42 018001600 NEW PART NO: 01935700 BOLT

43 018005600 NEW PART NO: 028003200 HEX BOLT ZINC PLATED
44 25906200 DECK TENSION SPRING

45 302012400 OBSOLETE

46 148002302 DECK LID COVER 38"

47 088002100 10MM STARLOCK WASHER

48 149497400 UNIVERSAL DECK PULLEY COVER 2001

49 307183100 36,38,42,48 IBS/38,44 D/PULLEY GUARD, 02
50 301205000 OBSOLETE

51 12824400 POP RIVET 5MM X 10MM

52 22871200 B57 BELT

53 35803300 RIDER DECK DANGER DECAL

54 049384100 OBSOLETE

55 10872600 10MM ROD END

56 189546600 OBSOLETE

57 04872100 M10 LOCKNUT

58 189546300 OBSOLETE

59 31338200 DECK PUSH ROD PIN

60 088004500 M10 X 24 X 2 TL WASHER

61 11836700 RUE CLIP

62 29203700 MULCH DECK TENSION BAR 38"

63 298123800 |42 1BS & 38 MULCH 4WD DECK TENSION BAR
64 22940200 B55 BELT DAYCO SUPER 2




